

Test Report

Report No. B3250157808101001

Page 1 of 4

Company Name HAINING DULETAI NEW MATERIAL CO.,LTD
shown on Report
Address NO.23 WENLI ROAD,HAINING,ZHEJIANG,CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the applicant

Sample Name sunscreen fabric
Model No. D L T
notes 1%/3%/5% 开孔 Openness Factor
Material 30% 聚酯纤维/70% 聚录乙烯/30% Polyester+70% PVC
Sample Received Date Mar. 14, 2025
Testing Period Mar. 14, 2025 to Apr. 7, 2025

Test Conducted:

As requested by the applicant. For details refer to next page(s).



Approved by

Wenjun Wang

Date

Apr. 7, 2025

Wenjun Wang

Lab Authorized Signatory

No. R131026729

Centre Testing International Group Co.,Ltd. Shunde Branch

Yongying Building, Section 2, No.8, East of Rongqi Avenue, Ronggui, Shunde District, Foshan, Guangdong, China

Test Report

Report No. B3250157808101001

Page 2 of 4

Executive Summary:

TEST REQUEST

Refer to GB 50325-2020 Standard for indoor environmental pollution control of civil building engineering

- Volatile organic (VOC) content emissions

CONCLUSION

See test result(s)

***** For further details, please refer to the following page(s) *****

分有
GROUP



则专
esting S

Test Report

Report No. B3250157808101001

Page 3 of 4

Refer to GB 50325-2020 Standard for indoor environmental pollution control of civil building engineering**▼ Volatile organic (VOC) content emissions**

Test Method: Refer to GB 50325-2020; Measured Equipment: ATD-GC-MS

Test Item(s)	Result	MDL	Unit
	001		
Volatile organic (VOC) content emissions	N.D.	0.050	mg/(m ² h)

Remark:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- Pretreatment conditions: place at (23±1) °C, (50±5)% RH, constant temperature and humidity for 24h.
Test condition: (23±0.5)°C, (50±3)% RH,
Entry time: 24h
Release chamber volume: 1m³
Sample quantity: 1.0m²
Bearing rate: 1m²/m³
Air replacement rate: 1m³/h
Wind speed on sample surface: (0.1 - 0.3) m/s
Gas collection conditions:
TVOC sampling: 200mL/min,6L

Sample/Part Description

No.	CTI Sample ID	Description
1	001	Grey fabric



Test Report

Report No. B3250157808101001

Page 4 of 4

Photo(s) of the sample(s)



Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;
3. The result(s) shown in this report refer(s) only to the sample(s) tested;
4. Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
5. Without written approval of CTI, this report can't be reproduced except in full;
6. In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the Chinese version shall prevail.

*** End of Report ***

CTI 华测检测
分公司